
Van Seat Frame and Mounting Hardware



Van Seat Frame and Mounting Hardware
Item

Number Part Number DescriptionNote
Quantity Per

Package Assembly
1123422-NLA NLA - Frame, Van Seat, Black (16" W) 1 11
1108466-NLA NLA - Frame, Van Seat, Black (18" W) 1 11 A,B
1114340-NLA NLA - Frame, Van Seat, Black (18" W) 1 11 C
1108467-NLA NLA - Frame, Van Seat, Black (20" W) 1 11 A,B
1114341-NLA NLA - Frame, Van Seat, Black (20" W) 1 11 C
1088898-NLA NLA - Screw, Hex Head w/ Patch (1/4-20 x 1-3/4") 1 22

1026900 Washer (1/4 x 23/32 x 1/16") 1 43
1029501 Plug Button, Black (1") 1 24
1026099 Spacer, Coved (1/4 x 11/16 x 1/2") 1 45

1108411-NLA NLA - Spacer (1/4 x 5/8 x 3/8") 1 26
1109472-NLA NLA - Screw, Hex Head w/Patch (1/4-20 x 2-1/2") 1 27
1109195-NLA NLA - Kit, Van Seat Mounting Hardware 1 18 D

NLA - Screw, Hex Head w/ Patch (1/4-20 x 1-3/4") 1 22
Washer (1/4 x 23/32 x 1/16") 1 43
Plug Button, Black (1") 1 24
Spacer, Coved (1/4 x 11/16 x 1/2") 1 45
NLA - Spacer (1/4 x 5/8 x 3/8") 1 26
NLA - Screw, Hex Head w/Patch (1/4-20 x 2-1/2") 1 27

1123422-NLA NLA - Frame, Van Seat, Black (16" W) 1 19
1114340-NLA NLA - Frame, Van Seat, Black (18" W) 1 19
1114341-NLA NLA - Frame, Van Seat, Black (20" W) 1 19
1129720-NLA NLA - Kit, Van Seat Mounting Hardware 1 110 E

NLA - Spacer (1/4 x 5/8 x 3/8") 1 611
Spacer, Coved (1/4 x 11/16 x 1/2") 1 412
Washer (1/4 x 23/32 x 1/16") 1 213
Plug Button, Black (1") 1 214
NLA - Screw, Hex Head w/Patch (1/4-20 x 2-1/2") 1 215
Screw, Hex Head Cap w/ Patch (1/4-20 x 2-1/4") 1 216

A - When a new Van Seat Frame is ordered for chairs manufactured before 5/16/02 and use Front Riggings, you must order 
new Front Rigging Hanger Assemblies made 5/16/02 thru 8/31/02 as well.  See Front Rigging Hanger Assembly page.  

B - Before 9/1/02  
C - After 8/31/02  
D - For Van Seats without Solid Base Seats.  Includes items 2-7.  
E - For Van Seats with Solid Base Seats.  Includes items 11-16.   

NOTE: Seat Height Adjustment Slide Tubes can be found with the Side Frames and Hardware.  

NOTE:

 


